



7 8 9 : ;  
CHINA CLASSIFICATION SOCIETY

/Certificate No.  
FZ25PWA00015

< => ? @ = ÷

CERTIFICATE OF WORKS APPROVAL

A &

This is to certify that the manufacturer stated in the certificate meets the requirements of the standards listed below and is available with the ability and conditions to produce the products described in the certificate.

B C > /Manufacturer

D E F G 2 H I J K L

Fujian Tsingtu New Materials Co.,Ltd

MN /Address

Shawan Village, Wanwu Town, Fu'an City, Ningde City, Fujian, China

O P Q R /Product

S T

Steel Slab

? @ U V /Approval Standard

- 1. Chapter 3, Part One of China Classification Society Rules for Materials and Welding

4 5 /Intended for

/Shi ps



This Certificate is valid until 2026 05 29 / May. 29,2031

Issued by CCS Fuzhou Branch

Date

2026 05 29  
May. 29,2026

This Certificate is issued pursuant to the Rules of the Society and related regulation. All pages of the certificate are taken as a whole and are used simultaneously. No paper certificate page is valid without bearing the stamp of the Society, no electronic certificates is valid without the digital signature, and no copied form of the certificate is regarded as valid. Any part of the certificate is not to be extracted or abridged by any unit or individual in any form. Related parties who are doubted about the authenticity of the certificate may inquire of the Society or its offices. For Rules with no version indication, their latest version (at the time of issuance of the certificate) applies to the certificate.



Form No: W01.

/Contact Us

/See official web site of the Society <http://www.ccs.org.cn>

UTN:P026-12921979

**OP & W/Product Description**

T X [N](M001)

QR /Name	^ _ - ` O /Value	a b /Unit
/Product Name	Austenitic Stainless Steel Slab	
/Specification	180-220mm 3050mm   Thickness 180-220mm Max. Width 3050mm	
/Smelting Process	+ + +   EAF+ACD+VOD+LF	
/Casting Process	Continuous casting	
/Deoxidation Method	Killed	
/Grain Refining Elements	B	
/Steel Type	06Cr19Ni10(S30408) / 022Cr19Ni10(S30403) / 022Cr17Ni12Mn2(S31603)	

T X [N](M002)

QR /Name	^ _ - ` O /Value	a b /Unit
/Product Name	Duplex Stainless Steel Slab	
/Specification	180-220mm 3050mm   Thickness 180-220mm Max. Width 3050mm	
/Smelting Process	+ + +   EAF+ACD+VOD+LF	
/Casting Process	Continuous casting	
/Deoxidation Method	Killed	
/Grain Refining Elements	+   Al +B	
/Steel Type	022Cr23Ni5Mn3N(S22053)	

**c V ( d e /Approved Drawings**

/ Drawings Approval No. : /N I .

**OP ? @ f g h i X Approval Test Report**

/ Test Report No.	TG2026043004		
/ Test Report Date	2026-04-28		
/ Laboratory:		Testing Center of Tsingtu Group Co., Ltd.	
/ Test Address:		Banyu, Wuyuan, Fujian, China	
/ Test Report No.	(2026)YJW04558		
/ Test Report Date	2026-03-17		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW04566		
/ Test Report Date	2026-03-17		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW07682		
/ Test Report Date	2026-04-28		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW07684		
/ Test Report Date	2026-04-28		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW05755		
/ Test Report Date	2026-04-30		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW06889		
/ Test Report Date	2026-04-30		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW05740		
/ Test Report Date	2026-05-11		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			
/ Test Report No.	(2026)YJW06090		
/ Test Report Date	2026-04-27		
/ Laboratory:		Jiangsu Chengxin Inspection Testing and	
Certification Co., Ltd.			
/ Test Address:	188	No. 188, Dongvaihuan Road, Jiayin City,	
Jiangsu Province			

/ Test Report No. (2026)YJW05670  
/ Test Report Date 2026-05-11

drawings and documents approved by the Society. The factory should provide an active cooperation and necessary for the surveyor.

5.

Within the validity of the approval certificate, if cases occur that may cause the Society to suspend or withdraw the certificate, the manufacturer should take corrective actions in a prompt and effective manner.

789: ; Drs ;

**CCS Fuzhou Branch**